

PSG Max Caddy Parts List

Note that the quantities listed here below are the standard amounts that are found in each unit and not the number of items you need to order.

#	Item #	Description	Qty/Unit
1	SE24027	MAX CADDY CAST IRON DOOR WITH HANDLE	1
2	30128	SOCKET SET SCREW 1/4"-20 X 1 1/4"	1
3	30100	BLACK HEX NUT 1/4 - 20	1
4	30474	DOOR HANDLE SWIVEL	1
5	30482	3/8-24 ZINC NUT	1
6	30415	HANDLE SPACER	1
7	PL51294	DOOR HANDLE	1
8	30429	3/8" CHROME COIL HANDLE	2
9	SE56287	REPLACEMENT GLASS WITH GASKET 10 7/8" X 15 1/8"	1
10	AC06400	Fits on most wood stoves with a glass door	1
11	PL56285	GLASS RETAINER	2
12	OA11400	Recommended for high efficiency EPA wood stoves and fireplaces	2
13	PL51351	GLASS RETAINER FRAME BRACKET	4
14	30124	SCREW #8 - 32 X 5/16" TRUSS QUADREX ZINC	4
15	30416	WING NUT 3/8"-16	1
16	30205	ZINC WASHER ID 13/32" X OD 13/16"	1
17	PL56392	MAX CADDY STAINLESS STEEL DECORATIVE COVER	1
18	SE56332	HEAT EXCHANGER ACCESS DOOR ASSEMBLY	1
19	30168	HINGE PIN 5/16 DIA. X 1 1/4" LONG	2
20	AC06900	BLACK 1/2" ROUND X 9' GASKET KIT WITH ADHESIVE	1
21	PL56322	AIR CONTROL PLATE	1
22	21341	AIR CONTROL PLATE GASKET	1
23	PL56358		1
24	30060	THREAD-CUTTING SCREW 1/4-20 x 1/2" F HEX STEEL SLOT WASHER	6
25	PL56276	ASH SHELF	1
26	SE51285	FURNACE 16" ASH DRAWER	1
27	PA08565	BLOWER ASSEMBLY (MAX)	1
28	44096	100 OHM RTD PROBE 38" WIRE	1
29	PL56343	RTD SUPPORT BRACKET	1
30	60297	BX ELECTRICAL WIRE 14/6	1
31	SE56437	PC BOARD ASSEMBLY WITH HOUSING	1
32	PL44123	ELECTRONIC FAN & LIMIT BOARD	1
33	44136	FUSE 12A / 250V / 1/4" DIA. X 1 1/4" LONG	1
34	44137	FUSE 1A / 250V / 1/4" DIA. X 1 1/4" LONG	1
35	45382	MEMBRANE SWITCH FOR FAN AND LIMIT ELECTRONIC BOARD	1

Woodman's Parts Plus
www.woodmanspartsplus.com

36	SE56255	FAN ASSEMBLY WITH 1/2 HP DD MOTOR	1
37	51038	1/2 HP 4 SPEED MOTOR FOR G-10 DD	1
38	30335	BLOWER ANTI-VIBRATION CUSHION	4
39	30536	leveling bolt 1/4 - 20 x 1"	2
40	PL56329	BLOWER BOX REMOVABLE COVER	2
41	30406	BLACK SNAP-ON BUSHING 1 3/4" X 7/8" X 1"	1
42	30108	MECHANICAL SCREW M4 X 8MM PAN PHILLIPS ZINC	2
43	28062	BLACK DRAWER HANDLE 3 25/32"	1
44	SE56336	FILTER DRAWER	1
45	21231	CARDBOARD AIR FILTER 20" X 16" X 1"	1
46	SE56317	BLOWER ACCESS DOOR ASSEMBLY	1
47	SE30433	HANDLE AND LATCH FOR ACCESS PANELS	1
48	SE56301	RIGHT PANEL WITH INSULATION	1
49	60238	GASKET (PER FOOT)	2
50	PL56471	RIGHT PANEL FOR THE ELECTRICAL ELEMENT OPTION	1
51	60238	GASKET (PER FOOT)	3
52	PL56470	RIGHT ACCESS COVER FOR ELECTRICAL ELEMENT	1
53	SE56304	RIGHT PANEL WITH INSULATION WATER LOOP OPTION	1
54	SE56311	CABINET BOTTOM ASSEMBLY	1
55	PL56308	FRONT BOTTOM PANEL	1
56	51000	HONEYWELL 24V DAMPER MOTOR	1
57	PL56303	TOP PLENUM ADAPTER	1
58	21221	CHIMNEY ADAPTER GASKET	2
59	PL56352		2
60	30094	HEX SCREW WASHER HEAD 1/4-20 X 3/4" F ZINC TYPE	4
61	SE56302	LEFT PANEL WITH ISULATION	1
62	PL56472	LEFT PANEL FOR THE ELECTRICAL ELEMENT OPTION	1
63	PL56469	LEFT ACCESS COVER FOR ELECTRICAL ELEMENT	1
64	SE56305	LEFT PANEL WITH INSULATION WATER LOOP OPTION	1
65	PL36116	3 1/2" X 5 1/8" X 1 1/4" REFRACTORY BRICK	2
66	24099	CAST IRON ASH GRATE 12" X 7"	1
67	PL36131	4" X 9" X 3" X 1/2" REFRACTORY BRICK	1
68	PL36059	4" X 8 7/8" X 3 3/8" X 3 7/8" REFRACTORY BRICK	1
69	29001	Fits most wood stove brands	20
70	PL36057	4" X 5 3/4" X 1 1/4" REFRACTORY BRICK	3
71	29011	4" X 9" X 1 1/4" REFRACTORY BRICK HD	5
72	29005	6" X 8 1/4" X 1 1/4" REFRACTORY BRICK HD	4
73	PL36039	6" X 7" X 1 1/4" REFRACTORY BRICK	2
74	21343	REFRACTORY BRICK WITH HOLE	3
75	PL56286		3

Woodman's Parts Plus
www.woodmanspartsplus.com

76	30526	5/32" x 2" COTTER PIN	4
77	PL56293	FRONT SECONDARY AIR TUBE	1
78	PL56294	FRONT MIDDLE SECONDARY AIR TUBE	1
79	PL56277	MIDDLE REAR SECONDARY AIR TUBE	1
80	PL56278	REAR SECONDARY AIR TUBE	1
81	21220	C-CAST BAFFLE 19 3/4" X 11 3/8" X 1 1/4"	2
82	PL56344	PLENUM HEAT SHIELD	2
83	44134	MILLIVOLT THERMOSTATS - WHITE	1
84	SE45446	MAX CADDY INSTRUCTION MANUAL KIT	1
85	PL48171	ASH SHOVEL	1
86	PL48173	POKER	1
87	PL48170	HEAT EXCHANGER SCRAPER	1
88	PL56480	REAR CABINET COVER	1
89	21342	BACK GASKET	1
90	SE56310	REAR PANEL ASSEMBLY	1